IngersollRand.

Figure 1

REF. PART NO. DESCRIPTION

1-1 95033601 PLUG, PIPE - HEX HEAD - 3/8"

2 37127065 PLUG, OIL FILLER

3 95022158 O-RING

4 956105243 CAPSCREW, HEX HEAD - 5/16-18x7/8"
5 95002978 CAPSCREW, HEX HEAD - 5/16-18x1-1/4"
6 95674651 GASKET, COPPER WASHER

7 37127123 COVER, FRAME END

-8 32293680 GASKET, FRAME END COVER

9 32498974 BELTWHEEL

1 90799289 LOCKWIRE, 12 GA - 5"

1 30278709 CAPSCREW, LOCK - 1/4-20x3/4"

7| 30210314 CAP, CRANKPIN

1 32004145 ROD, CONNECTING

1 95105243 CAPSCREW, HEX - 5/16-18x7/8"

1 37127032 COVER, SHAFT END

1 32204521 SEAL. OIL

1 32293672 GASKET, SHAFT END COVER

1 32496549 CRANKSHAFT, COMPLETE

oNOMPWNN=O

© Ingersoll-Rand Company
Printed in U.S.A.

o
2

B A AaANNANSAAaAD A aa

Parts List

For Model 2340
Two Stage
Air Compressor Pump

Part number for complete pump is 20102802

PART NO.

32293821
95930400
37127016
95951216
37127024
30289813
95433173
95081790
95076808
30222327
95200333
32270639
95053070
70235049
95105243
97331011

DESCRIPTION

® ASSY, DISC/SHAFT

® BEARING, BALL

® SPACER, CRANKSHAFT BEARING

® BEARING, BALL - W/SNAP RING

® RING, BEARING RETAINER

® BUSHING, CRANKPIN

® KEY. WOODRUFF

® L OCKWASHER - 5/8"

® NUT, HEX - 5/8-18

FRAME, COMPRESSOR

PLUG, PIPE - HEX HEAD - 3/4"

BAFFLE, OIL LEVEL (SEE NOTE)
CAPSCREW, HEX - 1/4 - 20 X 1/2" (SEE NOTE)
ADAPTER, DRAIN EXTENSION (SEE NOTE)
CAPSCREW, HEX - 5/16 - 18 X 7/8" (SEE NOTE)
BRACKET, INTERCOOLER CLAMP

I8!
3

ANANSAQAaaaaaaaaa

Form SCD-897

QOctober 2000



Figure 2 Figure 3

REF. PART DESCRIPTICN QTy. REF. PART DESCRIPTION

aTy.

NO. NG NO. NO.
REF. 3230799 ASSY, VALVE PLATE - HP 1 REF. 32310807 ASSY, VALVE PLATE - LP 1
2-1 NSS PLATE, YALVE -HP 1 31 NSS PLATE, VALVE - LP 1
2-2 32236671 VALVE, FINGER - HP INLET 1 3-2 32241002 VALVE, FINGER - LP INLET 1
2-3 32287343 RETAINER, VALVE - HP 1 33 97511091 RETAINER, VALVE - LP 2
2-4 87511042 SCREW, M3 x 16 2 34 97511042 SCREW, M3 x 16 2
2-5 S7511058 NUT, HEX - M3 W/ LOCKWASHER 2 35 47511058 NUT, HEX - M3 W/ LOCKWASHER 2
2-6 32285461 RETAINER, VALVE - HP 1 36 32241036 VALVE, FINGER - LP DISCHARGE 1
2-7 32241010 VALVE, FINGER - HP DISCHARGE 1 37 32247512 SCREW, M4 x 12 HEX HEAD 2
2-8 32285479 DAMPER, VALVE 1 38 32248171 NUT, M4 HEX 2

3-8 32294472 DAMPER. VALVE 1

STEP SAVER KITS

Step Saver Kits provide all of the parts required to perform common repair or scheduled maintenance tasks, such as piston ring replacement or valve
replacement.

PART NO. DESCRIPTION CONTENTS
32304610 KIT. VALVE/GASKET Walve weanno parts and head oaskels lhat are destroved in replacing valve pars.
32304602 KIT. RINGIGASKET Comolete set of aiston rinas. a crankshaft saal. and aaskels that are destroved in breakino the unil down o replace The rinos.

32127359 KIT. BEARING/CONNECTING RCD  Set of connecling rods. main beandnas. and a erankoin bushing. a aasket set is recommended wilh this kit
32318451 KIT, OWVERHAUL All of the above for complete overhaul service.



Figure 4.
REF.NO.  PART DESCRIPTION . UNOQ.  PART DESCRIPTION
NO. NG
4-1 32295651 ASSY., TUBE - BREATHER 1 4-15 32247694 HEAD, LP
42 95031860 ELBOW, TUBE - 516x1/8" 2 4-16 32247934 GASKET, HEAD - LP
43 95104138 CAPSCREW, HEX - 1/2-13x1-3/4" 4 4.17 REF. ASSY . VALVE PLATE - LP (SEE FIGURE 3)
4-4 32247827 HEAD, HP 1 4.18 32246910 O-RING - LP
45 32247926 GABKET, HEAD - HP 1 4-19 95035333 CAPSCREW, HEX - 3{8-16x1"
48 REF. ASSY., VALVE PLATE - HP (SEEFIGURE 2] 1 4-20 95674677 GASKET, COPPER - 3/8"
4-7 32245878 Q-RING - HP 1 4.21 32203656 CYLINDER - LP
4-8 95035333 CAPSCREW, HEX - 3/8-16x1" 4 4.22 32203623 GASKET, FLANGE
49 95674677 GABKET, COPPER - 3/8" q 4-23 32496572 ASSY.. LP PISTON - COMPLETE
4-10 32294415 CYLINDER, AIR - HP 1 4-2 35151067 # RING, LOCK
4-11 32203523 GASKET, FLANGE 1 4.25 37138237 SET, RING - HP
4.12 32495508 ASSY., HP PISTON - COMPLETE 1 4.25 32194276 SET, RING - LP
4-13 35151067 ® RING, LOCK 2
4-14 95104188 CAPSCREW, HEX - 1/2-13x1-3/4" 4
Figure 5

REF.NO.  PART NO. DESCRIPTION

5-1 97331003 ASSY INTERCCOLER

5-2 97330997 * INTERCOQLER

5-3 @o108577 * NUT, TUBE - 3/4~

5-4 95083275 CONMECTOR, TUBE - 3/4" x 34"
5-5 32347942 CLAMP, INTERCOCLER

56 95094298 WASHER, FLAT - 14"

&7 32035479 LOCKWASHER, SPRING - 1/47
58 95416335 NUT, HEX - 144-20

59 72062185 VALVE, RELIEF - 80 PSIG

G111 321709083 FILTER, INLET - COMPLETE
511 32170879 # ELEMENT, FILTER - 10 MICRON
5-12 37143542 ELBOW

513 95031795 ELBOW, TUBE

o
<

[ -

<

ok ks k ke P BT Y P BT - Ty






IngersollRand. Lista de piezas

Compresor de Aire Industrial de Dos Etapas
Modelo 2340

Figura 1
x
,é{ S
e <
m. AN
El numero dep ieza para la bomba completa es 20102802
Ne N° PIEZA DESCRIPCION CANT. N° N° PIEZA DESCRIPCION CANT.
REF. REF.
1-1 95033601 TAPON, TUBERIA - CABEZA HEXAGONAL - 3/8" 1 1-19 32293821 ® CONJ, DESC/EJE 1
1-2 37127065 TAPON, BOCA DE LLENADO DE ACEITE 1 120 95930400 ® RODAMIENTO, BOLA 1
1-3 95022158 ANILLO TOROIDAL 1 1-21 37127016 @ ESPACIADOR, RODAMIENTO DEL CIGUERAL 1
1-4 95105243 TORNILLO PRISIONERO, CABEZAHEXAGONAL - 5 1-22 95951216 ® RODAMIENTO, BOLA - C/ARO DE RESORTE 1
5/16-18x7/8" 1-23 37127024 ® ARO, RETEN DEL RODAMIENTO 1
1-5 95002978 TORNILLO PRISIONERO, CABEZA HEXAGONAL - 1 1-24 30289813 @ BUJE, PASADOR DE CIGUENAL 1
5116-18x1-1/4" 1-25 95433173 ® CHAVETA, MEDIA LUNA 1
1-6 95674651 EMPAQUETADURA, ARANDELA DE COBRE 6 1-26 95081790 ® ARANDELA DE SEGURIDAD - 5/8" 1
17 37127123 CUBIERTA, EXTREMO DEL ARMAZON 1 1-27 95076808 @ TUERCA, HEXAGONAL - 5/8-18 1
1-8 32293680 EMPAQUETADURA, CUBIERTA DEL EXTREMO DE LA 1 1-28 30222327 ARMAZON, COMPRESOR 1
ARMAZON 129 95200333 TAPON, TUBERIA - CABEZA HEXAGONAL - 3/4" 1
1-9 32498974 RUEDA DE BANDA 1 1-30 32270639 DEFLECTOR, NIVEL DE ACEITE (VER NOTA) 1
110 90799289 ALAMBRE CERRADO, 12 GA - 5" 1 1-31 95053070 TORNILLO PRISIONERO, HEXAGONAL - 1/4 - 20 X 1/2" 2
111 30278709 TORNILLO PRISIONERO, FIJACION - 1/4-20x3/4" 2 Q’ER NOTA)
112 30210314 TAPA, PASADOR DE CIGUERAL 1 1-32 70235049 DAPTADOR EXTENSION DE DRENAJE (VER NOTA) 1
1-13 32004145 BIELA, CONEXION 2 133 95105243 TORNILLO PRISIONERO, HEXAGONAL - 5/16 - 18 X 2
114 95105243 TORNILLO PRISIONERO, HEXAGONAL - 5/16-18x7/8" 2 7/8" (VER NOTA)
1415 37127032 CUBIERTA, EXTREMO DEL EJE 1 1-34 97331011 SOPORTE, ABRAZADERA DEL INTERENFRIADOR 1
1416 32204521 RETEN, ACEITE 1
117 32293672 RETEN, ACEITE 1
1-18 32496549 CIGUERAL, COMPLETO 1
© Ingersoll-Rand Company Form SCD-897

Printed in U.S.A. octubre de 2000



Figura 2 Figura 3

EDE . N® RIEZA DESCRIPCIGN CANT. g; . N® PIEZA DESCRIPCION GANT.
REF. 32310799 CONJ, PLACA DE VALVULA - HP 1 REF. 32310807 CONJ, PLAGA DE VALVULA - LP 1
2-1 NSS PLACA, VALVULA - HP 1 31 NSS PLACA, VALVULA - LP 1
22 32236671 VALVULA, LENGUETA — TOMA HP 1 32 32241002 VALVULA, LENGUETA - TOMALP 1
23 32297343 RETEM, VALVULA - HP 1 33 87511091 RETEM, VALVULA - LP 2
24 97511042 TORMILLO, M3 x 12 2 34 97511042 TORNILLO, M3 % 16 2
25 97511053 TUERGCA, HEXAGONAL - M3 C/ARANDELA DE 2 35 47511059 TUERCA, HEXAGONAL - M3 C/ARANDELA DE 2

SEGURIDADTUERCA, HEXAGONAL - M2 C/ARANDELA SEGURIDAD

DE SEGURIDAD 36 32241036 VALVULA, LENGDETA - DESCARGALP 1
28 32295461 RETEM, YALVULA - HP 1 37 32247512 TORNILLO, M4 x 12 CABEZA HEXAGONAL 2
27 32241010 VALVULA, LENGUETA — DESCARGA HP 1 a8 32248171 TUERCA, M4 HEXAGONAL 2
28 37295479 AMCRTIGUADOR, VALVULA 1 38 30294472 AMORTIGUADOR, VALVULA 1

JUEGOS AHORRAPASOS

Los jueges ahorrapasos proporcionan todas las piezas que se necesitan para realizar reparaciones comientes o tareas de mantenimientc programado,
como &l reemplazo de anillos de pistdn o el reemplazo de valvulas.

NUMERO — DESCRIPCION CONTENIDO
DE FIEZA
32304610  JUEGO, Piezas gue se desgaslan en las vélvulas ¥ empaguetaduras de culata que se destruyen al reemplazar las piezas de las valvulas.
VALVULAEMPAQUETADURA
32304502 éL_JFE(DEShQNILLOJEMPAQU Completo juego de anillos de pistan, un sello de cigienal y empaquetaduras que se destruyen al desarmar la unidad para reemplazar los anillos.
32127359 JcléENCI“:E(J)(.lgh?DAMIENTOIB!ELA DE Juego de bielas de conexion, rodamientos principales y un buje de pasador de cigliefal. Se recomienda un conjunto de empaquetaduras con este
weao.

32319451 JUEGOQ, REVISION GENERAL Todo lo antarior para un servicio completo de revisian general.



Figura 4.
N° REF. N° PIEZA, DESCRIPCION NP PIEZA DESCRIPCION CANT.
4-1 32205651 CONJ., TUBQ - RESPIRADERQ 32247604 CABEZA, LF 1
42 95031860 CODO, TUBQ - 5/16x1/8" 30247934 EMPAGUETADURA, CABEZA - 1
43 95104188 TORNILLO PRISIONERG, HEXAGONAL - LPEMPAQUETADURA, CABEZA - LP
14213 1-304" REF. CONJ., PLACA DE VALVULA - LP {VER 1
4-4 32247827 CABEZA, HP FIGURA 3)
45 32247926 EMPAQUETADURA, CABEZA - HP 33246910 ANILLO TORCIDAL - LPANILLO TOROIGAL - 1
46 REF. CONJ, PLACA DE VALVULA - HP {VER LP
FIGURA 2 95035333 TORNILLD PRISIONERO, HEXAGONAL - 4
47 32245873 ANILLO TORQIDAL - HP 1 3/8-16x1"
48 95035333 TORNILLO PRISIONERG, HEXAGONAL - q 4-20 95674677 EMPAGUETADURA, COBRE - 36" 4
3/8-16x1" 4-21 30293656 CILINDRO - LP 1
4-9 95674677 EMPAQUETADURA, COBRE - 3/8" 4 4.22 32293623 EMPAQUETADURA, REBORDE 1
4-10 32204415 CILINDRQ, AIRE - HP 1 4.23 32498572 CONJ., PISTON LP - COMPLETD 1
411 32293623 EMPAQUETADURA, REBORDE 1 4-24 35151067 # ANILLQ, OBTURADOR 2
412 32496606 CONJ., PISTON HP - COMPLETQ 1 4.25 37138237 JUEGQ, ARD - HP 1
4-13 35151067 ® ANILLO, OBTURADOR 2 4-26 32104276 JUEGO, ARD - HP 1
4-14 85104188 TORNILLG PRISIONERG, HEXAGONAL - )
112-13%1-34"TORNILLO PRISIONERD,
HEXAGOMNAL - 1/2-13x1-314"
Figura 5
N? REF. N° PIEZA DESCRIFCION CANT.
51 97331003 CONJ., INTERENFRIADOR 1
5.2 B7330947 # INTERENFRIADCR 1
53 95108577 * TUERCA, TUBO - 314" 2
54 95083275 CONECTOR, TUBD - 34 x 3/4" 2
55 32347942 ABRAZADERA, INTERENFRIADOR 1
56 95094268 ARANDELA, PLANA - 14" 2
5.7 32035479 ARANDELA DE SEGURIDAD, RESORTE - 114" 2
58 95416335 TUERCA, HEXAGONAL - 1/4-20 2
59 72062185 VALVULA, ESCAPE - 80 PSIG 1
510 32170953 FILTRG, TOMA - COMPLETO 1
511 33170979 # ELEMENTO, FILTRQ - 10 MICRONES 1
512 37143542 ACODADO 1
513 95031795 ACODADO, TUBO






@ IngersoliRand. Liste des pieces

Pour le Modéle 2340
Pompe de Compresseur d’Air
A Deux Niveaux

Figure 1
( 10 Numeéra de pigce pour la pompe compléte est 20102802
| \/

Ng. NC.PIECE  DESCRIPTION QTE. NE. NO.PIECE  DESCRIPTION QTE.
REF. REF.
11 95033601 TAPON, TUYAU - TETE HEX - 3/8" 1 119 32293821 ® ASSEMBLAGE, DISQUEIARBRE 1
12 37127065 TAPON, REMPLISSEUR D'HUILE 1 120 85920400 ® ROULEMENT, ABILLES 1
1.3 95072158 SOINT TORIQUE 1 121 37127016 & INTERCALAIRE, RQULEMENT DE VILEBREQUIN 1
14 85105243 VIS A TETE CUBYQUE, TETE HEX - 5/16-18x7/8" 5 122 95951218 ® ROULEMENT, A BILLES - AVEC ANNEAU A DECLIC 1
15 95002978 VIS A TETE CUBIQUE, TETE HEX - 5/16-18x1-1/4" 1 123 37127024 ® ANNEAL, BOITIER DE ROULEMENT 1
16 95674651 JOINT D'ETANCHEITE, RONDELLE DE CUIVRE & 124 30289813 ® DOUILLE, BOUTON DE MANIVELLE 1
1-7 37127123 COUVERCLE, EXTREMITE DU BATI 1 125 05433173 ® CLAVETTE DISQUE, 1
18 32293630 JOINT DETANCHEITE, COUVERCLE EXTREMITE DU 1 1-26 95081790 ® RONDELLE D'ARRET- 5/8" 9

BATI 127 95076808 ® ECROU, HEX - 5/8-18 1
19 32498974 ROUE DE COURROIE 1 128 30222327 BATI, COMPRESSEUR 1
1-10 90799249 FIL AFREINER, 12 GA - 5" 1 1-29 95200333 TAPON, TUYAU - TETE HEX - /4" 1
111 30278709 VIS A TETE CUBQUE, SERRURE - 1/4-20x%4" 2 1490 32270639 DEFLEGTEUR, NIVEAU D'HUILE {vOIR REMARQUE) 1
112 30210314 CHAPEAU, BOUTON DE MAMIVELLE 1 1-31 95053070 VIS A TETE CUBIQUE, HEX - 1/4 - 20 X 172" (vOIR 2
1-13 32004145 8IELLE, DE LIAISON 2 REMARQUE)
114 95105243 VIS A TETE CUBMQUE, HEX - 5H6-18x7/8" 2 132 70235049 ADAPTATEUR, EXTENSION DU DRAIN (VOIR 1
115 37127052 COUVERCLE, EXTREMITE D'ARBRE 1 REMARQUE)
116 3220450 JOINT, D'HUILE 1 1-33 85105243 VIS A TETE CUBIQUE, HEX - 5/16 - 18 X 7/8" (VOIR 2
117 32293672 JOINT D'ETANCHEITE, COUVERCLE EXTREMITE 1 REMARQUE)

C'ARBRE 1-34 97331011 SUPPORT. BRIDE REFRCUIDISSEUR INTERMEDIAIRE 1
1-18 32496549 VILEBREGUIN, COMPLET

-

@ Ingersoll-Rand Company Form SCD-897

Printed in U.S.A. actobre 2000



Figure 2 Figure 3

NO. NG DESCRIPTION QATE. HO. NQ. DESCRIPTION QTE.
REF. PIECE REF. PIECE
REF 32310799 ASSEMBLAGE, VALVE PLATE - HP 1 REF. 32310807 ASSEMBLAGE, PLAQUE DE SOUPAPE- BP 1
21 NSS PLAQUE, SOUPAPE - HP 1 31 NSS PLAQUE, SOUPAPE - BP 1
22 32236671 SOUPAPE, DQIGT - ENTREE HP 1 32 32241002 SOUPAPE, DOIGT - ENTREE LP 1
2-3 32297343 RETENEUR. SCUPAPE - HP 1 33 47511031 RETEMNEUR, SOUPAPE - BP 2
24 97511042 VIS, M3x 16 2 34 97511042 VIS, M3 x 16 2
2.5 7511059 ECROU, HEX - M3 AVEC RONDELLE D'ARRET 2 35 97511059 ECROU, HEX - M3 AVES RONDELLE D'ARRET 2
2.6 32295481 RETEMEUR, SOUPAPE - HP 1 36 32241036 SOUPAPE, DQIGT - DECHARGE BP 1
2-7 42241010 SOUPAPE, DOIGT - DECHARGE HP 1 37 32247512 WIS, Mdx 12 TETE HEX 2
2-8 32255479 AMORTISSEUR, SOUFAPE 1 38 32248171 ECROU, 4 HEX 2
38 32294472 AMORTISSEUR, SOUPAPE 1

TROUSSES D'ENTRETIEN RAPIDE

Les Trousses d'Entretien Rapide contiennent toutes les piéces requises pour des réparations générales ou l'entretien programme, comme:
remplacement des segments de piston ou remplacement de soupapes.

NO. PIECE DESCRIPTION CONTENU
32304610  TROUSSE. SOUPAPEAOINT Pigces d'usure des sounanes et ioints de culasse détruits pendant le remplacement des pigces de souDaoe.
32304602 TROUSSE. SEGMENTMUGINT Jeu comnlet de seaments de nislon. inint de vilebreouin. et ininks détruits nendant le démontaoe de Funité nour le remolacement des seaments.

32127359 ggﬁUSSE. PALIER/BIELLE DE LIAl-  Jeu de biglles de liaison, paliers principaux, et une douille de bouton de mnaivelle, Un jeu du joint d'étanchéité est recommandé avec cetle trousse.
32319451  TROUSSE, REVISION Toutes les pigces ci-dessus pour la serice de révision compléte.



Figure 4.
i—3
4
4 —
1
1
]
5 —
6
1
11—«
| 1
.. 24 |
R
NO.REF.  NO. DESCRIPTION . NO. REF. NG DESCRIPTION QTE.
FIECE FIECE o
4-1 32295651 ASSEMBLAGE, TUYAU - RENIFLARD 1 4-14 95104188 VIS A TETE CUBIQUE, HEX - 1/2-13x1-3/4" 4
42 95031860 COUDE, TUYAL - 516x1/8" 2 4-15 32247604 TETE, BP 1
43 95104188 VIS A TETE CUBIQUE, HEX - 1/2-13x1-3/4" 4 4.16 32247934 JOINT DETANCHEITE, TETE - BP 1
4-4 32247927 TETE, HP 1 4.17 REF. ASSEMBLAGE, PLAQUE DE SQUPAPE .BP 1
45 32247926 JOINT D'ETANCHEI(TE, TETE- HP 1 (VOIR FIGURE 3}
45 REF. ASSEMBLAGE., PLAQUE DE SOUPAPE -HP 1 4-18 32246910 JOINT TORIQUE - BP 1
(VOIR FIGURE 2} 4.19 95035333 VIS A TETE CUBIQUE, HEX - 3i8-16x1" 4
4.7 32246878 JOINT TORIQUE - HP 1 4.20 B5674677 JCINT DETANGHEITE, CUIVRE - 38 4
48 95035333 VIS A TETE CUBIQUE, HEX - 3/8-16x1" q 4-21 32293656 CYLINDRE - BP 1
49 GS674677 JOINT D'ETANCHEITE, CUIVRE - 38" q 4-22 30293623 JOINT D'ETANCHEITE, BRIDE 1
4-10 32204415 CYLINDRE, D'AIR - HP 1 4.23 32408572 ASSEMBLAGE, PISTON BP - COMPLET 1
4-11 32293523 JOINT DETANCHETE, BRIDE 1 4.24 35151067 & ANNEALL, D’ARRET 2
4-12 32496606 ASSEMBLAGE, PISTON HP - COMPLET 1 4-25 37138237 JEU. ANNEAU - HP 1
4-13 35151067 ® ANNEAU, D'ARRET 2 4-26 32194276 JEU, ANNEAU - BP 1
Figure 5
NO.REF  NO. PIECE DESCRIPTION QTE.
51 97331003 ASSEMBLAGE, REFROIDISSEUR 1
INTERMEDIAIRE
52 87330897 # REFROIDISSEUR INTERMEDIAIRE 1
53 95108577 & ECROU, TUYAU - 34" 2
54 95083275 GONNECTEUR, TUYALU - 374" x 344" 2
55 32247942 BRIDE, REFROIDISSEUR INTERMEDIAIRE 1
833 95094298 RONDELLE, PLATE - 1/4" 2
57 32035479 RONDELLE D*ARRET, A RESSORT - 1/4" 2
58 95416335 ECROU, HEX - 1/4-20 2
5. 72062185 SOUPAPE, DE DECHARGE - 8) PSIG 1
5-10) 32170952 FILTRE, 'ENTREE - COMPLETE 1
511 32170879 & ELEMENT, FILTRE - 10 MICRONS 1
512 7143542 COUDE 1
513 95031795 COLUDE, TUYAL 1






